

CITY BUILDING MATERIAL CO., LTD TEST REPORT

SCOPE OF WORK

ASTM E1886 AND ASTM E1996 TESTING ON TSUBAKI TOWER FIXED WINDOW

REPORT NUMBER

181212011SHF-001

TEST DATE(S)

01/08/19 - 01/11/19

ISSUE DATE

02/12/19

RECORD RETENTION END DATE

01/11/23

PAGES

23

DOCUMENT CONTROL NUMBER

LFT-APAC-SHF-OP-10f

© 2018 INTERTEK

